Assessment and Management of *Clostridioides difficile* Infections (CDI)

Page 1 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.



⁴See Appendix A for Bristol Chart

⁵Reflective ELISA for *C. difficile* toxins A and B will be performed on all positive DNA assays. Use clinical judgement in interpreting significance of DNA positive, ELISA negative results.

⁶Do not retest within 7 days, regardless of result

⁷ Infection Control (IC): Phone: (713) 792-3655 | Email: INFECTIONCONTROL@mdanderson.org

Copyright 2019 The University of Texas MD Anderson Cancer Center

Assessment and Management of Clostridioides difficile Infections (CDI)

Page 2 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

DISEASE SEVERITY

Initial episode, severe disease

- Presence of visualized pseudomomembranes on endoscopy, able to take oral medications and/or
- Any two of the following:
- Adult patients age greater than 60 years
- WBC greater than 15 K/microliter or ANC less than 0.5 K/microliter
- Serum creatinine (SCr)
 - Adults: greater than 1.5 mg/dL
 - Children: less than 2 years, SCr greater than 0.5 mg/dL; 2-8 years, SCr greater than 0.7 mg/dL; 9-18 years, SCr greater than 0.9 mg/dL
- Albumin less than 2.5 g/dL
- GI graft versus host disease (GVHD)
- Fever greater than 38.3°C
- Abdominal cramping/pain
- CT finding with colonic thickening, ascites, or pneumatosis
- Greater than 10 episodes of diarrhea per day
- Concomitant chemotherapy or
- immunosuppression (including corticosteroids)

• Vancomycin 125 mg oral solution² PO every 6 hours for $10 \text{ days}^3 \text{ or}$

TREATMENT¹

- Fidaxomicin 200 mg PO twice daily for 10 days⁴ Pediatric:
- Vancomycin 40 mg/kg/day oral solution² PO divided every 6 hours for 10 days (maximum dose of 2 g/day)

Note: Carefully review concomitant antimicrobials and stop any that are not absolutely necessary



REASSESSMENT

For patients who do not meet criteria for severe or fulminant disease, see Page 4 for non-severe disease treatment

¹Refer to Appendix B for supportive care considerations

²May substitute with capsules if oral solution not available

³Concomitant antibiotic therapy for another infection is no longer needed

⁴Concomitant antibiotic therapy for another infection is needed ⁵Refer to Appendix C for institutional use criteria

Department of Clinical Effectiveness V3 Approved by the Executive Committee of the Medical Staff on 09/17/2019

Adult:



Page 3 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

DISEASE SEVERITY

TREATMENT¹

REASSESSMENT

 Adult: Metronidazole 500 mg IV every 8 hours and Vancomycin 500 mg oral solution² PO or via NGT every 6 hours or Fidaxomicin 200 mg PO or via NGT every 12 hours Consider use of vancomycin retention enema [500 mg in 100 mL normal saline (NS) per rectum every 6 hours] if patient not neutropenic Pediatric: Metronidazole 30 mg/kg/day IV divided every 8 hours (maximum dose of 2 g/day) and Vancomycin 40 mg/kg/day oral solution² PO divided every 6 hours (maximum dose of 2 g/day) Consider use of vancomycin retention enema dosed every 6 hours if patient not neutropenic 1-3 years: 250 mg in 50 mL NS Greater than and equal to 10 years: 500 mg in 100 mL NS 	 Continue treatment for 10-14 days of therapy Reassess appropriateness of therapy continuously based on the patient's clinical status Obtain Infections Diseases and Gastroenterology consultations for possible fecal microbiota transplant (FMT)³
	 Adult: Metronidazole 500 mg IV every 8 hours and Vancomycin 500 mg oral solution² PO or via NGT every 6 hours or Fidaxomicin 200 mg PO or via NGT every 12 hours Consider use of vancomycin retention enema [500 mg in 100 mL normal saline (NS) per rectum every 6 hours] if patient not neutropenic Pediatric: Metronidazole 30 mg/kg/day IV divided every 8 hours (maximum dose of 2 g/day) and Vancomycin 40 mg/kg/day oral solution² PO divided every 6 hours (maximum dose of 2 g/day) Consider use of vancomycin retention enema dosed every 6 hours if patient not neutropenic 1-3 years: 250 mg in 50 mL NS Greater than and equal to 10 years: 500 mg in 100 mL NS

For patients who do not meet criteria for severe or fulminant disease, see Page 4 for non-severe disease treatment

¹Refer to Appendix B for supportive care considerations

²May substitute with capsules if oral solution not available

³Refer to Appendix D for fecal microbiota transplant indications

Assessment and Management of *Clostridioides difficile* Infections (CDI)

Page 4 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

DISEASE SEVERITY

TREATMENT¹

INTERVENTION



¹Refer to Appendix B for supportive care considerations

- ²May substitute with capsules if oral solution not available
- ³Avoid concomitant use of busulfan due to higher risk of sinusoidal obstruction syndrome (SOS)
- ⁴Refer to Appendix C for institutional use criteria

Assessment and Management of *Clostridioides difficile* Infections (CDI)

Page 5 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

Note: Avoid use of unnecessary antibiotics¹

RECURRENCE²

TREATMENT



¹Clindamycin and fluoroquinolones are associated with the highest risk of CDI. Whenever possible, avoid these agents and all other unnecessary antibiotics, particularly those with anaerobic activity such ampicillin/sulbactam, piperacillin/tazobactam, and carbapenems.

- ²Refer to Appendix E for prevention considerations
- ³May substitute with capsules if oral solution not available

⁴Refer to Appendix C for institutional use criteria

Copyright 2019 The University of Texas MD Anderson Cancer Center

⁵Refer to Appendix D for fecal microbiota transplant indications

⁶Refer to Infectious Disease Clinic at (713) 792-2340 or Gastroenterology at (713) 794-5073

Department of Clinical Effectiveness V3 Approved by the Executive Committee of the Medical Staff on 09/17/2019

Assessment and Management of *Clostridioides difficile* Infections (CDI)

Page 6 of 13

Consider fecal

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

Note: Avoid use of unnecessary antibiotics¹

RECURRENCE²

TREATMENT



¹Clindamycin and fluoroquinolones are associated with the highest risk of CDI. Whenever possible, avoid these agents and all other unnecessary antibiotics, particularly those with anaerobic activity such ampicillin/sulbactam, piperacillin/tazobactam, and carbapenems.

 2 Refer to Appendix E for prevention considerations

³May substitute with capsules if oral solution not available

⁴ Fidaxomicin is not FDA approved in patients less than 18 years of age but there is phase IIa data to support use in recurrent disease

Copyright 2019 The University of Texas MD Anderson Cancer Center

⁵Refer to Appendix D for fecal microbiota transplant indications
 ⁶Refer to Infectious Disease Clinic at (713) 792-2340 or Gastroenterology at (713) 794-5073

RECURRENCE²

Assessment and Management of *Clostridioides difficile* Infections (CDI)

Page 7 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

Note: Avoid use of unnecessary antibiotics¹

TREATMENT

Adult: • Vancomycin course³ followed by tapering/pulse treatment: • 125 mg oral solution PO every 6 hours for 14 days, then every 12 hours for 14 days, then once daily for 7 days, then every other day for 4 doses, then every third day for 5 doses, then off • Some patients may require chronic suppression thereafter or • Fidaxomicin⁴ 200 mg PO twice daily for 10 days Monitor recurrence⁸ Yes • Consider Infectious Diseases consultation • For all regimens, use bezlotoxumab⁵ if institutional criteria met and not previously Second and Reassess administered. If previously administered, consider use on case-by-case basis. subsequent Improvement symptoms • Consider FMT^{6,7} after 3 days recurrences Pediatric: • Consider alternate causes such No • Fidaxomicin⁴ if vancomycin was used for the first episode as post-infectious diarrhea • Consider FMT^{6,7} • Age 6 years to less than 18 years: 200 mg tablets PO twice daily for 10 days or • Vancomycin tapering/pulse treatment (for children under 18 years) if vancomycin or fidaxomicin was used for the first episode: ¹Clindamycin and fluoroquinolones are associated with the highest risk of CDI. Whenever possible, • 10 mg/kg/dose or al solution PO every 6 hours for 14 days, then every 12 hours for avoid these agents and all other unnecessary antibiotics, particularly those with anaerobic activity such 14 days, then once daily for 7 days, then every other day for 4 doses, then every ampicillin/sulbactam, piperacillin/tazobactam, and carbapenems. third day for 5 doses, then off ²Refer to Appendix E for prevention considerations • Some patients may require chronic suppression thereafter ³May substitute with capsules if oral solution not available ⁴Fidaxomicin is not FDA approved in patients less than 18 years of age but there is phase IIa data to support use in recurrent disease

- ⁵Refer to Appendix C for institutional use criteria
- ⁶Refer to Appendix D for fecal microbiota transplant indications
- ⁷Refer to Infectious Disease Clinic at (713) 792-2340 or Pediatric Infectious Disease at (713) 792-6610 or Gastroenterology at (713) 794-5073
- ⁸ Consider continuing prophylaxis in selected patients and those awaiting FMT (consult Gastroenterology and Infectious Diseases)

Department of Clinical Effectiveness V3

Approved by the Executive Committee of the Medical Staff on 09/17/2019

Assessment and Management of *Clostridioides difficile* Infections (CDI)

Page 8 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

APPENDIX A

THE BRISTOL STOOL FORM SCALE



Reproduced by kind permission of Dr KW Heaton, Reader in Medicine at the University of Bristol. ©2000 Produced by Norgine Pharmaceuticals Limited,

APPENDIX B: Supportive Care Considerations

- Supportive care with hydration, avoidance of anti-motility agents, opiates and bile salts binding agents.
- Probiotics are not recommended in cancer patients with CDI. There are no randomized, peer reviewed studies to support the use of probiotics for the prevention or treatment of CDI in cancer patients. Cases of bacteremia (*Lactobacillus*) and fungemia (*Saccharomyces*) have been described in immunosuppressed patients receiving probiotics.
- For patients with a high index of suspicion for severe CDI and negative diagnostic studies, and if not contraindicated, consider diagnostic colonoscopy to examine for pseudomembrane formation. The decision for therapy in these patients is left at the discretion of the treating physician, consider Infectious Diseases consultation.

APPENDIX C: Institutional Bezlotoxumab Use Criteria (Adults Only)

- Restricted to outpatient use only, with an exception for inpatients with an extended hospitalization that would not allow outpatient administration during concomitant antibacterial treatment for *C. difficile* infection (anti-CDI therapy)
- Must have a positive stool *C. difficile* nucleic acid amplification test AND a positive toxin by enzyme-linked immunosorbent assay (ELISA)
- Must be receiving concomitant anti-CDI therapy (e.g., vancomycin, fidaxomicin, metronidazole)
- Presence of at least one of the following risk factors for recurrent CDI:
 - $\,\circ\,$ Age greater than or equal to 60 years
 - At least one prior episode of CDI
 - Compromised immunity: currently receiving immunosuppressants, neutropenia (*i.e.*, ANC less than 0.5 K/microliter), and/or lymphopenia (*i.e.*, ALC less than 0.2 K/microliter)
 - Clinically severe CDI (*i.e.*, Zar score greater than 2)
 - Patient expected to continue non-CDI antibiotics greater than or equal to 3 days beyond end of anti-CDI therapy



Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

APPENDIX D: Fecal Microbiota Transplant Indications

- Recurrent or relapsing CDI (all CDI must be diagnosed by positive stool test for *C. difficile*):
- Three or more episodes of mild-to-moderate CDI and failures of a 6-8 week taper with vancomycin with or without an alternative antibiotic (*e.g.*, rifaximin, nitazoxanide, or fidaxomicin).
- At least two episodes of CDI resulting in hospitalization and associated with significant morbidity.
- CDI not responding to standard therapy (vancomycin or fidaxomicin) for at least a week.
- Severe (even fulminant CDI) with no response to standard therapy after 48 hours.

APPENDIX E: Prevention Considerations

- Prolonged courses of perioperative antibiotic prophylaxis beyond a single dose is discouraged except in selected circumstances.
- The use of prophylactic antibiotics in patients receiving chemotherapy is discouraged. Exceptions are in patients with neutropenia associated with leukemia and HSCT.
- Continued use of antibiotics during therapy for *C. difficile* increases risk of failure and recurrence. Discontinue concomitant antibiotics as soon as possible following diagnosis of *C. difficile*.
- Empiric therapy while awaiting diagnostic testing results is discouraged except in cases of suspected severe CDI (e.g., toxic megacolon, ileus, severe colitis) or when a pseudo membrane is identified on endoscopy.
- Given the high rates of asymptomatic colonization (3-8%), the detection of *C. difficile* nucleic acid test (NAT) by itself is not sufficient to justify specific therapy unless there is a high index of clinical suspicion (e.g., clinically significant diarrhea and no confirmed alternative causes).
- Routine testing for *C. difficile* infection in children under 2 years of age with diarrhea not recommended
- Follow infection control measures including:
- \circ Initiate contact isolation for suspected CDI while awaiting test results.
- Wash hands with soap and water prior to entering and exiting the room. Wear a gown and gloves. The use of hand sanitizer is insufficient to kill *C. difficile* spores.
- Clean shared patient care items with a hospital approved bleach product, according to manufacturer's instructions.
- Do not re-test for CDI for the sole purpose of removing isolation. Patients who are no longer passing unformed stools will be re-evaluated by an infection preventionist prior to discontinuation of isolation. Only an infection preventionist has the authority to remove patients from isolation.
- Preferably delay chemotherapy until CDI treatment has been completed and diarrhea has resolved.
- Consider delaying radiation therapy until GI symptoms have resolved.

HSCT = hematopioetic stem cell transplant



Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

SUGGESTED READINGS

- Abou Chakra, C. N., McGeer, A., Labbé, A. C., Simor, A. E., Gold, W. L., Muller, M. P., ... & Pépin, J. (2015). Factors associated with complications of Clostridium difficile infection in a multicenter prospective cohort. *Clinical Infectious Diseases*, *61*(12), 1781-1788.
- Alonso, C. D., Treadway, S. B., Hanna, D. B., Huff, C. A., Neofytos, D., Carroll, K. C., & Marr, K. A. (2012). Epidemiology and outcomes of Clostridium difficile infections in hematopoietic stem cell transplant recipients. *Clinical Infectious Diseases*, *54*(8), 1053-1063.
- Rao, K., Bagdasarian, N., & Malani, P. (2015). Treatment for clostridium difficile infection in adults reply. Jama-Journal of the American Medical Association, 313(19), 1976-1976. doi:10.1001/jama.2015.3674
- Bagdasarian, N., Rao, K., & Malani, P. (2015). Diagnosis and treatment of clostridium difficile in adults A systematic review. *Jama-Journal of the American Medical Association*, 313(4), 398-408.
- Bartlett, J. (2017). Clostridium difficile infection. Infectious Disease Clinics of North America, 313, 489-489.
- Crews, J. D., Koo, H. L., Jiang, Z. D., Starke, J. R., & DuPont, H. L. (2014). A hospital-based study of the clinical characteristics of Clostridium difficile infection in children. *The Pediatric Infectious Disease Journal*, 33(9), 924.
- Cornely, O. A., Crook, D. W., Esposito, R., Poirier, A., Somero, M. S., Weiss, K., ... & OPT-80-004 Clinical Study Group. (2012). Fidaxomicin versus vancomycin for infection with Clostridium difficile in Europe, Canada, and the USA: a double-blind, non-inferiority, randomised controlled trial. The Lancet Infectious Diseases, 12(4), 281-289.
- Crook, D. W., Walker, A. S., Kean, Y., Weiss, K., Cornely, O. A., Miller, M. A., ... & Angus, B. J. (2012). Fidaxomicin versus vancomycin for Clostridium difficile infection: meta-analysis of pivotal randomized controlled trials. Clinical Infectious Diseases, 55(suppl_2), S93-S103.Fang, F. C., Polage, C. R., & Wilcox, M. H. (2017). Point-Counterpoint: What is the optimal approach for detection of Clostridium difficile infection?. Journal of Clinical Microbiology, 55(3), 670-680.
- D'Ostroph Ar, & So, Ty. (2017). Treatment of pediatric clostridium difficile infection: a review on treatment efficacy and economic value. *Infection and Drug Resistance*, *10*, 365–375. http://dx.doi.org/10.2147/IDR.S119571
- Diorio, C., Robinson, P. D., Ammann, R. A., Castagnola, E., Erickson, K., Esbenshade, A., ... & Phillips, R. (2018). Guideline for the management of clostridium difficile infection in children and adolescents with cancer and pediatric hematopoietic stem-cell transplantation recipients. *Journal of Clinical Oncology*, *36*(31), 3162-3171. doi: 10.1200/JCO.18.00407
- Fashandi, A. Z., Martin, A. N., Wang, P. T., Hedrick, T. L., Friel, C. M., Smith, P. W., ... & Hallowell, P. T. (2017). An institutional comparison of total abdominal colectomy and diverting loop ileostomy and colonic lavage in the treatment of severe, complicated Clostridium difficile infections. The American Journal of Surgery, 213(3), 507-511.
- Huang, A. M., Marini, B. L., Frame, D., Aronoff, D. M., & Nagel, J. L. (2014). Risk factors for recurrent Clostridium difficile infection in hematopoietic stem cell transplant recipients. Transplant Infectious Disease, 16(5), 744-750.

Continued on next page



Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

SUGGESTED READINGS - continued

- Johnson, S., Louie, T. J., Gerding, D. N., Cornely, O. A., Chasan-Taber, S., Fitts, D., ... & Polymer Alternative for CDI Treatment (PACT) investigators. (2014). Vancomycin, metronidazole, or tolevamer for Clostridium difficile infection: results from two multinational, randomized, controlled trials. Clinical Infectious Diseases, 59(3), 345-354.
- Kelly, C. R., Ihunnah, C., Fischer, M., Khoruts, A., Surawicz, C., Afzali, A., ... & Gordon, S. (2014). Fecal microbiota transplant for treatment of Clostridium difficile infection in immunocompromised patients. *The American Journal of Gastroenterology*, *109*(7), 1065-1071.
- Kelly C, Kahn S, Kashyap P, Laine L, Rubin D, Atreja A, Moore T, Wu G, Update on Fecal Microbiota Transplantation 2015: Indications, Methodologies, Mechanisms, and Outlook. *Gastroenterology* 2015;149(1):223-237
- Louie, T. J., Miller, M. A., Mullane, K. M., Weiss, K., Lentnek, A., Golan, Y., ... & Shue, Y. K. (2011). Fidaxomicin versus vancomycin for Clostridium difficile infection. *New England Journal of Medicine*, *364*(5), 422-431.
- McDonald, L. C., Gerding, D. N., Johnson, S., Bakken, J. S., Carroll, K. C., Coffin, S. E., ... & Loo, V. (2018). Clinical Practice Guidelines for Clostridium difficile Infection in Adults and Children: 2017 Update by the Infectious Diseases Society of America (IDSA) and Society for Healthcare Epidemiology of America (SHEA). *Clinical Infectious Diseases*, 66(7), 987-994.
- Neal, M. D., Alverdy, J. C., Hall, D. E., Simmons, R. L., & Zuckerbraun, B. S. (2011). Diverting loop ileostomy and colonic lavage: an alternative to total abdominal colectomy for the treatment of severe, complicated Clostridium difficile associated disease. *Annals of Surgery*, 254(3), 423-429.
- O'Gorman, M. A., Michaels, M. G., Kaplan, S. L., Otley, A., Kociolek, L. K., Hoffenberg, E. J., ... & Sullivan, J. E. (2017). Safety and Pharmacokinetic Study of Fidaxomicin in Children With Clostridium difficile–Associated Diarrhea: A Phase 2a Multicenter Clinical Trial. *Journal of the Pediatric Infectious Diseases Society*, 7(13), 210-218.
- Pham, V. P., Luce, A. M., Ruppelt, S. C., Wei, W., Aitken, S. L., Musick, W. L., ... & Garey, K. W. (2015). Age-stratified treatment response rates in hospitalized patients with Clostridium difficile infection treated with metronidazole. *Antimicrobial Agents and Chemotherapy*, 59(10), 6113-6116.
- Planche, T. D., Davies, K. A., Coen, P. G., Finney, J. M., Monahan, I. M., Morris, K. A., ... & Shetty, N. P. (2013). Differences in outcome according to Clostridium difficile testing method: a prospective multicentre diagnostic validation study of C difficile infection. *The Lancet Infectious Diseases*, *13*(11), 936-945.
- Polage, C. R., Gyorke, C. E., Kennedy, M. A., Leslie, J. L., Chin, D. L., Wang, S., ... & Kim, K. (2015). Overdiagnosis of Clostridium difficile infection in the molecular test era. *JAMA Internal Medicine*, *175*(11), 1792-1801.
- Rao, K., Micic, D., Natarajan, M., Winters, S., Kiel, M. J., Walk, S. T., ... & Higgins, P. D. (2015). Clostridium difficile ribotype 027: relationship to age, detectability of toxins A or B in stool with rapid testing, severe infection, and mortality. *Clinical Infectious Diseases*, *61*(2), 233-241.

Continued on next page

Department of Clinical Effectiveness V3 Approved by the Executive Committee of the Medical Staff on 09/17/2019



Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

SUGGESTED READINGS - continued

- Reveles, K. R., Backo, J. L., Corvino, F. A., Zivkovic, M., & Broderick, K. C. (2017). Fidaxomicin versus Vancomycin as a First-Line Treatment for Clostridium difficile-Associated Diarrhea (CDAD) in Specific Patient Populations: A Pharmacoeconomic Evaluation. *Pharmacotherapy: The Journal of Human Pharmacology and Drug Therapy*.
- Rokas, K. E., Johnson, J. W., Beardsley, J. R., Ohl, C. A., Luther, V. P., & Williamson, J. C. (2015). The addition of intravenous metronidazole to oral vancomycin is associated with improved mortality in critically ill patients with Clostridium difficile infection. *Clinical Infectious Diseases*, *61*(6), 934-941.
- Siegel JD, Rhinehart E, Jackson M, Chiarello L, and the Healthcare Infection Control Practices Advisory Committee. (June 2007). Guideline for Isolation Precautions: Preventing Transmission of Infectious Agents in Healthcare Settings 2007. <u>http://www.cdc.gov/ncidod/dhqp/pdf/isolation2007.pdf</u>
- Sirbu, B. D., Soriano, M. M., Manzo, C., Lum, J., Gerding, D. N., & Johnson, S. (2017). Vancomycin Taper and Pulsed Regimen with careful Follow up for Patients with Recurrent Clostridium difficile Infection. *Clinical Infectious Diseases*.
- Stevens, V. W., Nelson, R. E., Schwab-Daugherty, E. M., Khader, K., Jones, M. M., Brown, K. A., ... & Goetz, M. B. (2017). Comparative effectiveness of vancomycin and metronidazole for the prevention of recurrence and death in patients with Clostridium difficile infection. *JAMA Internal Medicine*, 177(4), 546-553.
- Tariq, R., Pardi, D. S., Tosh, P. K., Walker, R. C., Razonable, R. R., & Khanna, S. (2017). Fecal Microbiota Transplantation for Recurrent Clostridium difficile Infection Reduces Recurrent Urinary Tract Infection Frequency. *Clinical Infectious Diseases*, 65(10), 1745-1747.

UTMDACC Institutional Policy #CLN0432 - Isolation Policy

- Van Nood, E., Vrieze, A., Nieuwdorp, M., Fuentes, S., Zoetendal, E. G., de Vos, W. M., ... & Speelman, P. (2013). Duodenal infusion of donor feces for recurrent Clostridium difficile. *New England Journal of Medicine*, *368*(5), 407-415.
- Wang, M. S., Evans, C. T., Rodriguez, T., Gerding, D. N., & Johnson, S. (2013). Clostridium difficile infection and limitations of markers for severity in patients with hematologic malignancy. *Infection Control & Hospital Epidemiology*, 34(2), 127-132.
- Webb, B. J., Brunner, A., Ford, C. D., Gazdik, M. A., Petersen, F. B., & Hoda, D. (2016). Fecal microbiota transplantation for recurrent Clostridium difficile infection in hematopoietic stem cell transplant recipients. *Transplant Infectious Disease*, *18*(4), 628-633.
- Wilcox, M. H., Gerding, D. N., Poxton, I. R., Kelly, C., Nathan, R., Birch, T., ... & Jenkin, G. (2017). Bezlotoxumab for prevention of recurrent Clostridium difficile infection. *New England Journal of Medicine*, *376*(4), 305-317.
- Zar, F. A., Bakkanagari, S. R., Moorthi, K. M. L. S. T., & Davis, M. B. (2007). A comparison of vancomycin and metronidazole for the treatment of Clostridium difficile–associated diarrhea, stratified by disease severity. *Clinical Infectious Diseases*, 45(3), 302-307.



Page 13 of 13

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care.

DEVELOPMENT CREDITS

This practice consensus statement algorithm is based on majority opinion of the Infection Control, Infectious Disease, and Pediatrics experts at the University of Texas MD Anderson Cancer Center for the patient population. These experts included:

Samuel Aitken, PharmD (Pharmacy Clinical Programs) Sherry Cantu, MPH, CIC (Infection Control)^T Jose Cortes, MD (Pediatrics) Farnaz Foolad, PharmD (Pharmacy Clinical Programs) Natalie Dailey Garnes, MD (Infectious Diseases - Pediatrics)^T Suzanne Gettys, PharmD (Pharmacy Clinical Programs) Linda Graviss, MT, ASCP, CIC (Infection Control) Pablo Okhuysen, MD (Infectious Diseases)^T Amy Pai, PharmD[•] Christina Perez[•] Yinghong Wang, MD (Gastroenterology Hepatology & Nutrition)

⁺ Core Development Team
⁺ Clinical Effectiveness Development Team